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Child with likely Gastroenteritis
Clinically not septic and no NICE red traffic light signs

Vomited 2 or more in the last 4hrs?

AND Child would have otherwise be sent to
Paediatrics for assessment due to clinical signs or risk
of dehydration

Yes No
v

Give Ondansetron

o <10kg = 2mg (Ondansetron 4mg/5ml suspension)
« 10-40kg = 4mg (orodispersible film)
« 41kg+ = 8mg (2x4mg orodispersible film)

Exclusions:
e <6bmth age
e Head injury
I

AND OPTIONAL call to Paediatrics to discuss

FLUID CHALLENGE AT HOME or IN GP
(20 mins post Ondansetron — if given)
Oral Rehydration Solution (can taste better with dilute squash added) or apple juice
Start at ‘5mls every 5 minutes’
Weight based calculations can be used — as per local policy but not required
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Passed fluid challenge Not taken ondansetron Failed fluid challenge:
Tolerates fluids for AND failed fluid Continued vomiting
30minutes-1hr (>1) after
Ondansetron
Parent to contact *
Primary care /111 Parent to take child
to PAU.
GIVE ALL:

e Gastro advice sheet below or linked via Smartphone/accurx
e https://frimley-healthiertogether.nhs.uk/professionals/safety-netting-documents-
parents/diarrhoea-andor-vomiting-advice-sheet

e Note: Passing of urine within 4-6hrs post fluid challenge can occur at home




